
  

NEW ISSUE Non-Rated 
Book-Entry-Only  
 

This Preliminary Official Statement is deemed “nearly final” 
and is dated June 28, 2018 

 
In the opinion of Ice Miller LLP (“Bond Counsel”), under federal statutes, decisions, regulations and rulings, interest on the Bonds (hereinafter 
defined) is excludable from gross income under Section 103 of the Internal Revenue Code of 1986, as amended to the date hereof (the “Code”), for 
federal income tax purposes and is not a specific preference item for purposes of the federal alternative minimum tax, although Bond Counsel observes 
that it is included in adjusted current earnings in calculating corporate alternative minimum taxable income for taxable years that began prior to 
[...]
In the ordinance approving the Bonds and pursuant to a Continuing Disclosure 
Undertaking Certificate to be delivered by the Town upon delivery of the Bonds, the Town will 
covenant to comply with Securities and Exchange Commission Rule 15c2-12, as in effect of the 
date of delivery of the Bonds ("Rule 15c2-12").  The Town will covenant to provide the most 
recent annual financial information and operating data relating to the Town as described in the 
Preliminary Official Statement prepared in connection with the sale of the Bonds.  Further, with 
respect to the Bonds, the Town will undertake to provide notice of those material events required 
by Rule 15c2-12. 

Dated this 27th day of June, 2018. 

 
 /s/ Patricia McIlrath, Clerk-Treasurer,  

Town of Rossville, Indiana 



  

(This page intentionally left blank.)



  

APPENDIX A





  

TABLE OF CONTENTS 
 
 Page(s) 
 
Town of Rossville, Indiana 
 System Overview ........................................................................................................................................... A-1 
 Rates ............................................................................................................................................................... A-1 
 Rate History ................................................................................................................................................... A-2 
 Debt Service Coverage ................................................................................................................................... A-2 
 User Connections ........................................................................................................................................... A-2 
 Customer Use ................................................................................................................................................. A-3 
 Large Users .................................................................................................................................................... A-3 
General Physical and Demographic Information  
 Location ......................................................................................................................................................... A-4 
 General Characteristics .................................................................................................................................. A-4 
 Administration and Staff ................................................................................................................................ A-4 
 Planning and Zoning ...................................................................................................................................... A-4 
 Education ....................................................................................................................................................... A-4 
 Pension Obligations ............................................................................................................................. A-4 - A-5 
General Economic and Financial Information 
 Commerce and Industry ................................................................................................................................. A-6 
 Large Employers ............................................................................................................................................ A-7 
 Employment ................................................................................................................................................... A-8 
 Building Permits ............................................................................................................................................. A-8 
 Population ...................................................................................................................................................... A-9 
 Age Statistics .................................................................................................................................................. A-9 
 Educational Attainment .................................................................................................................................. A-9 
 Miscellaneous Economic Information .......................................................................................................... A-10 
 Schedule of Indebtedness ............................................................................................................................. A-11 
 Debt Ratios ................................................................................................................................................... A-12 
 Schedule of Historical Net Assessed Valuation ........................................................................................... A-13 
 Detail of Net Assessed Valuation ................................................................................................................. A-14 
 Comparative Schedule of Certified Tax Rates ............................................................................................. A-15 
 Property Taxes Levied and Collected........................................................................................................... A-16 
 Large Taxpayers ........................................................................................................................................... A-17 
 
 
*The General Information section contains information regarding the tax base of the Town of Rossville; however, 
NO PROPERTY TAXES ARE PLEDGED TO PAYMENT OF THE BONDS. 



  

(This page intentionally left blank.)



 A-1 

TOWN OF ROSSVILLE, INDIANA 
 
SYSTEM OVERVIEW 
 
The Town of Rossville owns and operates a wastewater collection and treatment system in the incorporated Town of 
Rossville, Clinton County, Indiana.  The Sewage Works is authorized by National Pollutant Discharge Elimination 
System (NPDES) Permit Number IN 0020907 to discharge treated wastewater in accordance with the terms and 
conditions of the permit to receiving waters named Silverthorne Ditch, which is tributary to Wildcat Creek. 
 
The collection component of the Sewage Works dates to the 1930s and includes over seven miles of separate and 
combined sanitary sewers, serving 640 residential, institutional and business connections.  The average daily flow is 
130,000 gallons per day.  However, when wet weather events occur, the flow can increase because of inflow and 
infiltration to in excess of 650,000 gpd.  When this occurs, flow (up to 1.3 MGD) is diverted to a combined sewer 
overflow (CSO) treatment component at the wastewater treatment plant to receive primary treatment and 
preliminary disinfection.  This CSO treatment flow is recombined with the plant effluent (at an NPDES Permit 
designated location identified as Outfall 102) for final chlorination and dechlorination prior to discharge at the 
plant’s main outfall, designated as Outfall 001.  Flows in excess of 1.3 MGD rate overflow to Outfall 001 with 
solids and floatable controls.  
 
The Sewage Works has completed several sewer separation projects over the past ten years to reduce inflow and 
infiltration.  The most recent major project was completed in 2017 and consisted of improvements to the pumping 
station located at the high school.  
 
The wastewater system has two designated CSO Outfalls – #005 at the High School pump station, discharging into 
Campbell’s Run; and #006, prior to the headworks of the WWTP, discharging upstream of Outfall #001 into 
Silverthorne Ditch.  
 
Rossville's Wastewater Treatment Plant (“WWTP”) was originally constructed in the mid-1950s and consisted of 
trickling filters, with clarification and anaerobic digestion.  The existing treatment plant was placed into service in 
1991 and upgraded in 1996, 2004 and 2008, and is a Class II, 0.3 MGD average daily flow design capacity, 0.65 
MGD peak flow design capacity activated sludge, single stage nitrification facility.  The plant utilizes fine screening, 
grit removal, two aeration tanks, two secondary clarifiers, chlorination and dechlorination (using sulfur dioxide) 
with influent and effluent flow metering and cascade post aeration prior to discharge into Silverthorne Ditch through 
NPDES Permitted Outfall 001.  Excess biosolids are wasted daily into an aerobic digester.  Thickening of the waste 
biosolids is achieved by periodically turning the air off to the digester and decanting the supernatant back to the head 
of the plant.  The thickened waste biomass is hauled off site by a licensed hauler and land applied through provisions 
of the Land Application Permit issued to Rossville by IDEM. 
 
Rossville has an approved CSO Long Term Control Plan (LTCP) but did not meet the level of performance 
described in the LTCP. Accordingly, a LTCP Compliance Plan (CP), through an Agreed Order with IDEM, was 
approved and is being implemented.  Construction of a new and expanded high school pump station should have 
eliminated Outfall #005.  Increased influent pumping and storage (for treatment) of wet weather flow at the WWTP 
is Phase 2 of the compliance plan and is to be completed by August 31, 2019.   
 
The Sewage Works provides services to 657 users.  
 
RATES 
 
The rates for the Sewage Works are set and approved by the Town Council.  The last rate increase was on June 12, 
2018. Phase I is effective July 1, 2018 and Phase II is effective July 1, 2019. 
 
 
 
 
 
 
 
 



 A-2 

RATE HISTORY 
 

 
Year 

Date 
Approved 

 
Ordinance 

 
Bill - 4,000 Gallons 

     
2004 May 1, 2004 2004-02 $27.70 
2008 August 1, 2008 2008-03   32.67 
2009 January 1, 2009 2008-03   36.61 
2009 July 1, 2009 2008-03   38.45 
2010 January 1, 2010 2008-03   40.39 
2012 July 1, 2012 2012-04   42.31 
2013 July 1, 2013 2012-04   44.41 
2017 October 11, 2016 2016-12   61.45 
2018 June 12, 2018 – Phase I 2018-01 79.89 
2019 June 12, 2018 – Phase II* 2018-01 99.86 

 
*Effective July 1, 2019. 
 
Approved by the Town Council 
 
DEBT SERVICE COVERAGE 
 

Year Net Revenues Debt Service Coverage 
    

2013 $141,722 $79,006 179% 
2014   145,156   79,157 183% 
2015 119,679                           25,781 (partial year)                         464% 
2016 60,431 **  
2017 223,067 121,517 184% 

 
**No bonds outstanding. 
 
Source:  Town of Rossville, Indiana 
 
USER CONNECTIONS 
 
Based upon information provided by utility billing personnel, the number of Sewage Works customers is reported as 
follows: 
 
 

Year 
Number of 
Customers 

  
2011 653 
2012 654 
2013 667 
2014 659 
2015 658 
2016 654 
2017 657 

 
 
 
 
 
 
 
 



 A-3 

CUSTOMER USE 
 

Percent of Total Billed Flow 
 

 
Commercial Residential 

   2011   9% 91% 
2012 10% 90% 
2013 12% 88% 
2014 10% 90% 
2015   7% 93% 
2016   7% 93% 
2017   6% 94% 

 
Percent of Total Revenues 

 

 
Commercial Residential 

   2011   8% 92% 
2012   9% 91% 
2013 12% 88% 
2014   9% 91% 
2015   7% 93% 
2016   7% 93% 
2017   7% 93% 

 
LARGE USERS 
 
The following is a list of the ten largest users of the Sewage Works, according to the utility records.  Total billed 
revenue for the twelve months ended December 31, 2017 was $493,433.  The ten largest users as presented below 
accounted for approximately 20.20% percent of billed revenue.   
 

     
Calendar Year 2017 

     
Billed 

 
Billed 

 
Name 

 
Type of Business 

 
Flow 

 
Revenue 

     
(Gallons) 

  1. Milner Healthcare 
 

Nursing Home 
 

       3,950,400  
 

$50,966  
2. Rossville Consolidated Schools Public Education 

 
       1,287,100  

 
18,144  

3. DC Rentals 
 

Apartment Complex 
 

          633,700  
 

8,062  
4. Rossville Auto Wash  Car Wash            473,000   6,967  
5. Treece's Lounge  Restaurant            474,400   5,833  
6. Flour Mill Bakery 

 
Bakery 

 
          190,000  

 
2,388  

7. Angel Hill Golf Course 
 

Golf Course 
 

          133,900  
 

1,931  
8. Marlow, Brandy 

 
Resident 

 
          176,300  

 
1,869  

9. Abilities Services 
 

Group Home 
 

          140,900  
 

1,807  
10. Arni's, Inc. 

 
Restaurant 

 
          131,400  

 
1,697  

     
  

 
  

 
     Totals 

   
       7,591,100  

 
$99,664  

 



 A-4 

GENERAL PHYSICAL AND DEMOGRAPHIC INFORMATION 
 
LOCATION 
 
The Town of Rossville (the “Town”) is located in Clinton County (the “County”) in north central Indiana. The Town 
is approximately 60 miles northwest of Indianapolis, Indiana and 133 miles southeast of Chicago, Illinois.  
 
GENERAL CHARACTERISTICS 
 
The Town was incorporated in 1870 and is located approximately 11 miles north of the City of Frankfort, the county 
seat, which provides a variety of manufacturing, commercial, and industrial employment opportunities for County 
residents. The County has a strong agricultural background and the majority of the land is devoted to agriculture.  
 
The Town is home to the Rossville Town Park that encompasses seven acres. The park has a variety of amenities 
including a lighted walking trail, basketball courts, two playground areas, two enclosed pavilions, an open-air 
pavilion, baseball fields, and soccer fields. The Summer’s End Festival takes place annually in the Town during the 
fourth full weekend in August. The main events include a car and bike show, golf tournament, fireworks, music, 
parade, and the Hornet Hustle 5K.  
 
The Rossville Community Library serves the residents of the Town. The Library originated in 1982 as an 
independent library; in December 1984, it joined the Michigantown and Mulberry Libraries as a part of the Clinton 
County Contractual Library. As a branch of the Clinton County Contractual Library, the Rossville Community 
Library offers events and classes for all ages. 
 
ADMINISTRATION AND STAFF 
 
The management of the Sewage Works is under the direction of the Town Council. The Sewage Works 
Superintendent oversees the day-to-day operations of the system. The Sewage Works currently employs three 
personnel with no union representation. 
 
PLANNING AND ZONING 
 
Clinton County has an Area Plan Commission to provide orderly growth for residential, commercial, and industrial 
areas within the unincorporated areas of the County and the Towns of Colfax, Mulberry, Kirklin, and Rossville.  
 
EDUCATION  
 
The Rossville Consolidated School Corporation serves residents of the Town, operating one middle/high school and 
one elementary school. The superintendent’s office reports 2017 - 2018 enrollment for the School Corporation at 
996 students, with approximately 67 certified and 54 non-certified employees. The School Corporation provides 
special education for its students through the Boone-Clinton North West Hendricks Joint Services, which serves six 
school corporations in the area. Vocational education is offered to high school students through the Wildcat Creek 
Career Cooperative. 
 
PENSION OBLIGATIONS 
 
Public Employees’ Retirement Fund 
 
Plan Description 
 
The Indiana Public Employees’ Retirement Fund (PERF) is a defined benefit pension plan. PERF is an agent 
multiple-employer public employee retirement system, which provides retirement benefits to plan members and 
beneficiaries. All full-time employees are eligible to participate in this defined benefit plan. State statutes (IC 5-10.2 
and 5-10.3) govern, through the Indiana Public Retirement System (INPRS) Board, most requirements of the 
system, and give the Town authority to contribute to the plan. The PERF retirement benefit consists of the pension 
provided by employer contributions plus an annuity provided by the member’s annuity savings account. The annuity 
savings account consists of members’ contributions, set by state statute at 3 percent of compensation, plus the 



 A-5 

interest credited to the member’s account. The employer may elect to make the contributions on behalf of the 
member. 
 
INPRS administers the plan and issues a publicly available financial report that includes financial statements and 